
 

 

 

 

 

MACKENZIE 

Since 1960 

RiverEast Center |1515 SE Water Ave, Suite 100, Portland, OR 97214 

PO Box 14310, Portland, OR 97293 | T 503.224.9560 | www.mcknze.com 

  

 

PRELIMINARY STORM 

DRAINAGE REPORT 

To 

Columbia County 

For 

NEXT Renewable Fuels 

Oregon 

Port Westward 

Dated 

January 8, 2021 

Revised July 12, 2021 

Project Number  

2200315.01 



 
 

  

TABLE OF CONTENTS 

I. Project Introduction ................................................................................................... 1 

I. Existing Drainage Conditions ....................................................................................... 3 

II. Proposed Drainage Conditions .................................................................................... 4 
[...]
Hyd. No. 10

Post-Dev Total Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  60.53 cfs
Storm frequency =  10 yrs Time to peak =  7.97 hrs
Time interval =  2 min Hyd. volume =  852,044 cuft
Drainage area =  72.240 ac Curve number =  95*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  3.90 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(19.040 x 98) + (26.570 x 92) + (24.290 x 98) + (2.340 x 78)] / 72.240

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

60.00 60.00

70.00 70.00

Q (cfs)

Time (hrs)

Post-Dev Total Site Area (Combined)

Hyd. No. 10 -- 10 Year

Hyd No. 10



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 3

Pre-Dev Total  Area (OWS)

Hydrograph type =  SCS Runoff Peak discharge =  22.83 cfs
Storm frequency =  100 yrs Time to peak =  8.50 hrs
Time interval =  2 min Hyd. volume =  474,413 cuft
Drainage area =  40.280 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

4.00 4.00

8.00 8.00

12.00 12.00

16.00 16.00

20.00 20.00

24.00 24.00

Q (cfs)

Time (hrs)

Pre-Dev Total  Area (OWS)

Hyd. No. 3 -- 100 Year

Hyd No. 3



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 4

Post-Dev Total Area - (OWS)

Hydrograph type =  SCS Runoff Peak discharge =  47.82 cfs
Storm frequency =  100 yrs Time to peak =  7.97 hrs
Time interval =  2 min Hyd. volume =  679,074 cuft
Drainage area =  39.840 ac Curve number =  95*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(7.000 x 98) + (17.730 x 92) + (15.110 x 98)] / 39.840

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

Q (cfs)

Time (hrs)

Post-Dev Total Area - (OWS)

Hyd. No. 4 -- 100 Year

Hyd No. 4



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 6

Pre-Dev Total Area (Storm)

Hydrograph type =  SCS Runoff Peak discharge =  16.79 cfs
Storm frequency =  100 yrs Time to peak =  8.50 hrs
Time interval =  2 min Hyd. volume =  348,861 cuft
Drainage area =  29.620 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

3.00 3.00

6.00 6.00

9.00 9.00

12.00 12.00

15.00 15.00

18.00 18.00

Q (cfs)

Time (hrs)

Pre-Dev Total Area (Storm)

Hyd. No. 6 -- 100 Year

Hyd No. 6



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 7

Post-Dev Total  Area (Storm)

Hydrograph type =  SCS Runoff Peak discharge =  35.55 cfs
Storm frequency =  100 yrs Time to peak =  7.97 hrs
Time interval =  2 min Hyd. volume =  504,874 cuft
Drainage area =  29.620 ac Curve number =  95*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(16.850 x 98) + (8.840 x 92) + (2.840 x 98) + (1.090 x 78)] / 29.620

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

Q (cfs)

Time (hrs)

Post-Dev Total  Area (Storm)

Hyd. No. 7 -- 100 Year

Hyd No. 7



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 9

Pre-Dev Entire Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  40.95 cfs
Storm frequency =  100 yrs Time to peak =  8.50 hrs
Time interval =  2 min Hyd. volume =  850,834 cuft
Drainage area =  72.240 ac Curve number =  80
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  60.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

Q (cfs)

Time (hrs)

Pre-Dev Entire Site Area (Combined)

Hyd. No. 9 -- 100 Year

Hyd No. 9



Hydrograph Report

Hydraflow Hydrographs Extension for Autodesk® Civil 3D® by Autodesk, Inc. v2021 Monday, 07 / 12 / 2021

Hyd. No. 10

Post-Dev Total Site Area (Combined)

Hydrograph type =  SCS Runoff Peak discharge =  86.71 cfs
Storm frequency =  100 yrs Time to peak =  7.97 hrs
Time interval =  2 min Hyd. volume =  1,231,334 cuft
Drainage area =  72.240 ac Curve number =  95*
Basin Slope =  0.0 % Hydraulic length =  0 ft
Tc method =  User Time of conc. (Tc) =  15.00 min
Total precip. =  5.40 in Distribution =  Type IA
Storm duration =  24 hrs Shape factor =  484

* Composite (Area/CN) = [(19.040 x 98) + (26.570 x 92) + (24.290 x 98) + (2.340 x 78)] / 72.240

0 2 4 6 8 10 12 14 16 18 20 22 24 26

Q (cfs)

0.00 0.00

10.00 10.00

20.00 20.00

30.00 30.00

40.00 40.00

50.00 50.00

60.00 60.00

70.00 70.00

80.00 80.00

90.00 90.00

Q (cfs)

Time (hrs)

Post-Dev Total Site Area (Combined)

Hyd. No. 10 -- 100 Year

Hyd No. 10



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX E 

WASTEWATER 

TREATMENT PLANT 

DESIGN 

INFORMATION



Alfa Laval Plant 
Annex 5 - WWTP 

Page 1 of 2 

 

 

 

Process Design 

 
The following process flow diagram (PFD) shows the key unit processes involved in the 

recommended wastewater treatment plant for the NEXT Renewable Diesel project. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
The purpose of this section is to provide the rationale for the selected design approach. 

Influent flow from the Alfa Laval pretreatment facility would be directed to a packaged, non- 

chemical dissolved air flotation unit (DAF). This DAF would be designed to treat 125 gpm 

containing less than 5% FOG. The non-chemical DAF reduces the FOG load to the chemical 

DAF and produces a float of fatty matter that could have a residual value and may even be 

returned for processing. Effluent from the non-chemical DAF would be equalized and pumped 

to a packaged, chemical DAF. In this unit chemical would be added to free emulsified oil and 

to provide coagulation for better flocculation and flotation/removal. 

 
From the two-stage DAF system the flow would undergo cooling to achieve a target MLSS 

temperature of 35 °C and then be lifted by a pump station to the sequencing batch reactor 

(SBR) system. The SBR technology is very well suited for handling the variable flows and 

loads that would be encountered. The goal is to be able to effectively treat flows that include 

the majority of the higher strength stream from the pretreatment primary centrifuge, but also 

able to effectively treat flows where the primary centrifuge stream may be excluded from the 

wastewater treatment process. The cycle structure of the SBR provides optimum treatment of 

this type of wastewater due to 1) initial mix-only feed cycle provides for hydrolyzation of any 

residual fatty matter to easily biodegraded fatty acids and glycerol; 2) the cycling provides 

optimum conditions for biological phosphorus removal; and 3) subsequent aeration and mixing 

cycles provides full biological treatment to meet the organics and total nitrogen removal 

requirements. Another inherent benefit of the SBR technology is that the cycling of oxic and 

Decanter 

Centrifuge 

HEX 

EQ Chemical DAF 
SBR-1 

Tertiary Filtration 

PEQ 

Float Tank SBR-2 

Lift 

Station 

Float Tank 

Non Chemical DAF 

Aerobic Digester 



Alfa Laval Plant 
Annex 5 - WWTP 

Page 2 of 2 

 

 

 

anoxic conditions favors good settling bacteria and minimizes formation of aerobic filamentous 

growth, which can occur in these type systems. 

 
Gravity decant from the SBR would flow into a post equalization basin and then pumped at a 

steady rate to a tertiary filtration system. The Isodisk filtration system is designed to provide 

significant suspended solids removal insurance against process upsets that could occur 

due to conditions such as pH or temperature imbalances.  

 
FOG residuals from the DAF system would be collected in tanks as shown on the PFD. The 

material in these tanks would be either hauled offsite for disposal, sold, and or reprocessed. 

 
Waste activated sludge (WAS) from the SBR system would be directed by pumps to the 

aerobic digester for solids stabilization and thickening. The sludge from the aerobic digester 

could be liquid hauled for disposal or dewatered using a decanter/centrifuge. The solids from 

dewatering would have significantly less volume and could readily be transported offsite for 

disposal. 

 
Filter backwash water would be directed to the SBR lift station for collection as WAS and 

directed to the aerobic digester for solids handling. 



C:\Facetflo\Drawing3.dwg 03-05-21 12:23 pm  Printed By: sco57212 Drawing3.dwg

PIPING AND INSTRUMENT DIAGRAM
  

APP DATE

APPVBY CHK

DATEREV REVISION DESCRIPTION

REFERENCE DRAWINGSREFERENCE DWG NUMBER

APP DATE

APP DATE

APPV

CAD FILE NAME

SCALE

CONTRACT

DRAWING NUMBER

REV

DATEREV

PLOT DATE:

F
-
D

2
4
X
.
D

W
G

 
0
1
J
U

L
0
9

DESIGNED BY

BY

REVISION DESCRIPTION

LEAD ENGR/SPEC.

SUPERVISOR

FLUOR

CHK

APP DATE

CLIENT

CHECKED BY

7
'

6
'

5
'

4
'

3
'

2
'

1
'

0

1

1
0
'

5
'

4
'

2
'

1
'

3
'

0

3
/
8
"
=

1
'
-
0
"

1
/
2
"
=

1
'
-
0
"

234

1
5
'

1
0
'

5
'

4
'

3
'

2
'

0
1
'

5678

4
0
0
'

3
0
0
'

2
0
0
'

1
0
0
'

D

0

1
"
=

1
0
0
'

2
0
0
'

1
5
0
'

1
0
0
'

5
0
'

2
5
'

0

1
"
=

5
0
'

C

5
0
'

8
0
'

6
0
'

4
0
'

1
0
'

0

1
"
=

2
0
'

4
0
'

2
0
'

B

A

2
0
'

1
0
'

5
'

0

1
"
=

1
0
'

3
0
'

1
/
4
"
=

1
'
-
0
"

3
0
'

2
0
'

1
5
'

1
0
'

5
'

0

1
/
8
"
=

1
'
-
0
"

NOTICE:  THIS DRAWING HAS NOT BEEN PUBLISHED AND IS THE 

SOLE PROPERTY OF FLUOR AND IS LENT TO THE BORROWER 

FOR THEIR CONFIDENTIAL USE ONLY, AND IN CONSIDERATION OF 

THE LOAN OF THIS DRAWING, THE BORROWER PROMISES AND 

AGREES TO RETURN IT UPON REQUEST AND AGREES THAT IT 

WILL NOT BE REPRODUCED, COPIED, LENT OR OTHERWISE 

DISPOSED OF DIRECTLY OR INDIRECTLY, NOR USED FOR ANY 

PURPOSE OTHER THAN THAT FOR WHICH IT IS FURNISHED.

3 x SBRs 
(Aerobic Treatment)

 

 FLOW DIAGRAM
PROCESS SURFACE WATER WATER SYSTEM

UNIT 009

09-F-001

A8ZM

H2 Plant Blowdown

Process Surface 
Water (PSW) Basin

Lift Station
 Tank

3 x Anaerobic 
Digesters

Boiler Blowdown

Demin System 
Regeneration

Cooling Tower 
Blowdown

2

0.5

84

Sump Curb

Process 
Surface (PSW) Tank 336

 EQ Tank
(Anaerobic Post)

 UF
Backwash

5

122

564

Clean
Stormwater

Basin

LEGEND:
FLOW (GPM)

ALFA LAVAL

PTU Non-Gums
Wastewater

175

09-P01 A/B/C/D
PSW Sump Pumps

09-P02 A/B
Process Surface
Water (PSW) 
Transfer Pump

7,500

RO Reject

160

A 02APR21 Issued for Review SWL TP MJR

09-TK01

Stripped Sour Water

190

Pretreatment  Area
ARU / SW Area
Ecofining Areas

Utility Area
Hydrogen Area

WWT Area
Rail LOading Area
Diesel Pumps Area
Truck Loading Area

Gravity

09-P03 A/B/C/D
StW Sump
Pumps

09-P04 A/B
Stormwater Pumps
(StW) 
Transfer Pump

B

B 26APR21 Issued for Review TP TP MJR

PTU Gums
Wastewater

NOTES:
1.  Overall Stormwater System Design, 24 hr, 100 year, 5.24"/hr

2. Stormwater system design is based on the following site area
calculations:  Process Surface Water (PSW) caculated to be 33
acres, Clean Stormwater areas is approximately 36 acres, and
Tank Dike areas 22.8 acres, and Other areas where runoff will
flow offsite is 16.1 acres, Total is 107.96 acres.  
 
3. Pumpout rate from each sump is based on a 100 year 6 hour
storm (2.73 inches).  This rate of 0.455 in/hr requires a total
pumpout rate of 16.7 ft3/sec (7500 gpm) and will be provided by
3x50% pumps at 3750 GPM each.  An additional small pump is
provided at 500 gpm for small daily rain episodes. 

4. Workoff flow rate from the PSW Tank is 336 gpm and 367 gpm
from the StW Tank.

5. Total storage of PSW is 104,000 BBL.  With a basin of 8500
BBL and an assumed EQ tank volume of 55,000 BBL reserved for
stormwater, the PSW tank requires 40,500 BBL.

6. StW Tank (Clean) storage volume is 105,300 BBL (150 ft Diam
x 48 ft H) and Stw Basin is 8,500 BBL. 

7. The Basin sizes (each) will be 60 ft x 80 ft x 10 ft which gives
working volume of 8,500 BBL (per sump).  With 5 feet allowed for
slope of drain piping, the total depth of the sumps will be 15 feet. 
The basin size is intended to handle short term rain events with a
rate of higher than 0.455 in/hr.  

8. Total site stormwater capacity (PSW + StW) is 214,300 BBL.

NNF

SBR Post 
EQ Tank

Tertiary 
Filters

Final Effluent
Tank

Oily Water Sump
(Ecofining / Hydrogen)

25

7,500

09-TK02

Gravity
Clean SW Area
Catch Basins

Stormwater
(StW) Tank

2 x DAFs EQ Tanks A/B

367



Tertiary filtration and final polishing in municipal and industrial applications for 
high quality effluent discharge or reuse 

AS-H Iso-Disc® Cloth Media Filter

The Alfa Laval AS-H Iso-Disc is a cloth media polishing filter 
that enables continuous production of high-purity, reuse- 
quality filtrate from various applications. The filter removes 
organic and inorganic pollutants such as residual suspended 
solids e.g. to <10 mg/l 95%ile (<5 mg/l 30 day average).

Iso-Disc is a compact, cost efficient alternative to traditional 
sand filters and other disc filter technologies. It offers a robust 
yet simple design that can handle peak hydraulic loadings up 
to 15 m³/h/m2 which equates to single small footprint units  
capable of 5 – 800 m3/hr. The performance of the Iso-Disc filter 
is second to none. The standard cloth media is capable of 
solids capture to less than 10 microns, with the advantage of 
outside-in depth filtration for handling high solids loadings.
 
Applications
• 	Tertiary filtration of municipal and industrial wastewater
• 	Water reuse
• 	Process streams 
• 	Surface water treatment e.g. for cooling towers and  
	 process water
• 	Pre-treatment for technologies to produce high  
	 purity water
• 	All industries that require water filtration

Benefits
• 	Individual filter element monitoring
• 	Individual filter element maintenance 
• 	Simple, robust and efficient design
• 	Reuse quality filtrate and California Title 22 Water Reuse 
	 Certification
• 	Fully automatic outside-in depth filtration
• 	Small footprint-to-flow ratio
• 	Easily expanded
• 	Low backwash water rates
• 	High hydraulic loading capacities
• 	Uninterrupted operation during backwashing cycle
• 	High hydraulic and solids loading rates
• 	Simple internal emergency flow bypass 

The filter can be installed into a concrete structure, carbon 
steel tank with coating, or a stainless steel tank, and can 
easily be retrofitted into existing tanks. 
Design features

The Alfa Laval AS-H Iso-Disc Cloth Media Filter is engineered as a 
continuous operating process that utilizes a fixed cloth media 
and an efficient linear backwashing system that cleans the media 
equally across the whole surface area. The cloth media is fully sub-
merged into a tank to allow 100% use of filtration area at all times.
 
An Iso-Disc filter incorporates a number of hollow filter elements, 
designed to handle the actual flow and load conditions. The 
elements are mounted in a “cassette frame” within the path 
of the incoming water. Both square and rectangular cassettes 